
 

 

 
 

FACULTY OF SCIENCE AND TECHNOLOGY 

 
 

MASTER'S THESIS 

Study programme/specialisation: 
 
Environmental Engineering/  
Offshore Environmental Engineering 

 

Spring 2017 

 
 

Open 

Author: 

Azin Kheradmand 
 

………………………………………… 
(signature of author) 

Faculty Supervisor:  

Leif Ydtesbø 

Title of master's thesis: 
 

Anaerobic treatment of industrial wastewater with a pilot scale 

UASB reactor 

Credits: 30 

Keywords: 
Anaerobic treatment,  
Industrial wastewater,  
UASB reactor,  
COD removal efficiency, 
Methane production,  
TSS removal 

 

Number of pages: …70……………… 

 

 

 

Stavanger…July 2017… 

 

 



Anaerobic Treatment Of Industrial Wastewater With a Pilot Scale UASB 
[...]
6.Conclusion......................................................................................................................52 

7.Refrences.........................................................................................................................53 

Appendixes.........................................................................................................................59 
Appendix 1:  COD Analysis Data ..............................................................................................a 

Appendix 2:  Raw Operating Data of UASB Reactor.................................................................c 

Appendix 3:  Solid Measurements Data.....................................................................................d 



List of figures | v 

 

List of Figures 

 

Figure 1.1 Block Flow Diagram in IVAR Grødaland..................................................................3 

Figure 2.1 The fate of carbon and energy in aerobic and anaerobic wastewater treatment, (a)  

                  Aerobic process, (b) Anaerobic process.....................................................................8  

Figure 2.2 Multistep of anaerobic processes...............................................................................9  

Figure 2.3 Free energy change as a function of H2   partial pressure...........................................12 

Figure 2.4 Group of microorganism in anaerobic digestion......................................................14 

Figure 2.5: Fraction of COD and wastewater............................................................................16 

Figure 2.6 COD balance in the anaerobic process.....................................................................17 

Figure 2.7 Monod kinetic..........................................................................................................19 

Figure 2.8 Typical SRT ranges for various anaerobic microorganism processes at 35 °C.........20 

Figure 2.9 growth rates of methanogens with different temperature ranges..............................23 

Figure 2.10 Reactor pH drop as a result of methanogenic overloading and accumulating 

                    VFAs.................................................................................................................... 25 

Figure 2.11 Schematic of UASB...............................................................................................27 

Figure 3.1 Photo of the Upflow Anaerobic Sludge Blanket.......................................................31 

Figure 3.2 Process Flow Diagram (PFD) of UASB Pilot Plant..................................................32 

Figure 3.3 Photo of the UASB pilot plant..................................................................................34 

Figure 3.4 Operations management flow chart of UASB pilot plant ........................................35 

Figure 4.1 COD removal efficiency of UASB reactor versus HRT over the experimental  

                   period......................................................................................................................40 

Figure 4.2 Time course of OLR and HRT .................................................................................40 

Figure 4.3 Effect of OLR on COD removal.............................................................................41 

Figure 4.4 TSS influent and TSS effluent over the experimental period ...................................42 

Figure 4.5 Relationship between VSS and TSS removal..........................................................43 

Figure 4.6 effect of theoretical methane production on (a) COD removed, (b) OLR.................45 

Figure 4.7 pH variations of the UASB reactor during four months...........................................46 

Figure 4.8 Effect of pH on VFA ...............................................................................................46 

Figure 4.9 VFA accumulation, and Alkalinity profiles in the UASB reactor.............................47 

 

 



List of Tables | vi 

 

List of Tables 
 
Table 1.1 Grødaland WWTP wastewater sources……………...……………………….…...…3 

Table 1.2 Dissolved air flotation data………………………………………….……………….5 

Table 2.1 acidogenic reactions with sucrose at 25 °C…………………………......…..…...….10 

Table 2.2 Average kinetic properties of acidifies and methanogens………...…….…….….…11 

Table 2.3 Stoichiometry and change of free energy ΔG for some acetogenic reactions…....….12 

Table 2.4 Most important methanogenic reactions with some kinetic properties…………..…13 

Table 2.5 Methane production rate of 100% COD conversion in function of temperature........18 

Table 2.6 Recommended UASB SRTs for domestic wastewater treatment plant…….........….21 

Table 3.1 The DAF effluent unit average data 2017, and UASB inlet……………………...…30 

Table 3.2 Equipment characteristics for the UASB pilot plant…………...………………...…32 

Table 4.1 Average characteristics of Influent and effluent of UASB pilot Scale during four  

                 months…..................................................................................................................42 

Table 4.2 Composition of Methane by gas detector …......…….................……….……..……43 

Table 4.3 Composition of Methane gas in June …………………………………….……..….44 

 

 

 

 



Abbreviations | vii 

 

Abbreviations 

 
 
ADM1 Anaerobic Digestion Model No.1 
 
AMB Acetoclastic Methanogenic Bacteria 
 
COD Chemical Oxygen Demand 
 
DAF Dissolved Air Flotation 
 
DO Dissolved Oxygen 
 
F/M Food Mass Ratio 
 
HAc Acetic Acid 
 
HMB Hydrogenotrophic Methanogenic Bacteria 
 
HRT Hydraulic Retention Time 
 
IVAR Interkommunalt Vann Avløp og Renovasjon 
 
OHPB Obligate Hydrogen Producing Bacteria 
 
OLR Organic Loading Rate 
 
SBR Sequencing Batch Reactor 
 
SRT Solid/Sludge Retention Time 
 
STP Standard Temperature and Pressure 
 
UASB Up-flow Anaerobic Sludge Blanket 
 
VFA Volatile Fatty Acid 
 
VSS Volatile Suspended Solid 
 
WWTP Wastewater Treatment Plant 
 



 

 

 

 

Chapter 1 

Introduction 

 

Nowadays, one of the great challenges in the water field is treatment of wastewater for the 

protection of public health and environment, and conservation of resources. Wastewater is 

defined as a combination of domestic and industrial wastewater, and surface water. The function 

of wastewater treatment is to accelerate the natural processes for purifying the water. Several 

technologies are applied today in the wastewater treatment plant, including aerobic treatment, 

anaerobic treatment, and a combination of anaerobic and aerobic treatment [ 5,7]. 

Anaerobic processes generate energy in terms of biogas, and produce lower sludge compared 

to aerobic processes. In contrast, aerobic processes require energy for aeration, and produce 

excessive sludge. Therefore, operation and maintenance cost of aerobic system including high 

sludge production led to the development of economically more high-rate anaerobic reactors. 

[50]. Consequently, anaerobic treatment combined with other proper methods is an example of 

advanced sustainable technology society needs [39]. Making transition to sustainable energy 

could achieve many privileges for all over the world, such as reduced air pollution, fuel supply 

diversity, and abatement global warming are substantial benefits of green energy [18]. The 

demand for energy sources has been grown due to a rise in the cost of available fuels, hence 

anaerobic treatment is also profitable from an energy point of view [7]. Anaerobic treatments 

have been developed and utilized in the recent decades with considerable attention towards the 

high rate anaerobic reactors [8, 12]. 



Introduction | 2 

 

High rate anaerobic reactors are used for high strength industrial wastewater which is 

characterized by the COD concentration higher than 1000 mg/l. However, the treatment 

efficiencies of these reactors are sensitive to parameters such as wastewater compositions, pH, 

and temperature [ 12, 8]. All high rate reactors are based on the concept of retention of active 

biomass by bacterial sludge immobilization. Upflow anaerobic sludge blanket (UASB) reactors 

are the most successfully types of high-rate anaerobic systems for the treatment of wastewaters 

[8]. UASB reactors are operated frequently for pre-treatment of industrial wastewaters, and they 

are also feasible for treatment of municipal wastewater with low temperature [10]. The great 

success of UASB process is based on the capability to retain active sludge in the reactor due to 

granule formation, facilitating the economical wastewater treatment plants [15]. 

Anaerobic treatment processes have been commonly performed under mesophilic condition at 

optimum methanogenic growth rate of 35 – 37 °C, however different types of wastewater 

fractions might be warmer or cooler. Moreover, many researchers have investigated the 

anaerobic processes performance under various temperatures, due to the advantages of this 

system for capable of treating high organic loading [7,37]. 

1.1 Scope of work  

This master thesis was a part of project in IVAR, by taking consideration into the COD removal 

efficiency as well as production of biogas. IVAR (Interkommunalt Vann Avløp og Renovasjon) 

is a Norwegian public company that constructs and operates municipal facilities for water, 

wastewater and solid waste. In this study, UASB pilot scale was tested for treating wastewater 

effluent from dissolved air flotation unit (DAF) at Grødaland wastewater treatment plant 

(WWTP). According to the reports from IVAR, the plant receives wastewater from several 

sources, mainly industrial which are presented in Table 1.1. 

The wastewater treatment process consists of a pre-treatment with screens, sand, and fat 

removal followed by a combined chemical-biological treatment. Figure 1.2 shows the block 

flow diagram (BFD) of the IVAR Grødaland plant. 

 

 

 



Introduction | 3 

 

Table 1.1 Grødaland WWTP wastewater sources [1] 

Wastewater Sources Average Loading rate (m3/d) 

Animal destruction in Norsk Protein 167 

Municipal wastewater of 3000 houses in 

Varhaug and food industry  

1680 

Dairy and chicken slaughtering in Kviamarka 3284 

Total Loading 5131 

 

 

 

Figure 1.1 Block Flow Diagram in IVAR Grødaland [1] 

 



Introduction | 4 

 

The pre-treatments at Grødaland plant includes bar screen (3 mm opening), sand and fat 

removal, flocculation tanks, and dissolved air flotation. FeCl3 was previously used as a 

coagulant for flocculation stage in the startup of the plant. Due to large pH variations in the 

influent wastewater, FeCl3 was not a suitable coagulant. In addition, FeCl3 removed all 

phosphorus from the wastewater, so the biological process in the SBR downstream did not work 

due to lack of phosphorus. Two flotation tanks units with a surface area of 48 m2 each were 

designed for 7.5 m/h surface loading with maximum load of 200 l/s. Each DAF unit comprises 

six pressure pumps, and the number of pumps in operation depends on flow rate and 

temperature. In the DAF units, 30% of the effluent wastewater is recycled as dispersed water 

with 4 – 6 bar of back-pressure. The DAF unit removes approximately 60 % of suspended solids 

with polymer dosing around 2 ml/l. This polymer is not affected by pH variations and it does 

not remove phosphate, so then biological process downstream also works well. The SS removal 

is estimable from table 1.2 that presents the average flow rate and wastewater composition of 

inlet and outlet for the DAF unit in 2016. All pre-treatment processes are followed to reduce 

the concentration of suspended solids in addition to fat, and grease. Hence, several tests have 

done by focusing on removal efficiency of suspended solids. The results of performed tests 

indicated that the addition of more polymer dosing can increase the suspended solids removal 

to 80%.  

On the contrary, the DAF units do not perform so well in COD removal. According to the table 

1.2, this stage can remove approximately 20% of dissolved COD and 30% of total COD. High 

concentration of dissolved COD affects the performance of the biological treatment stage, 

sequencing batch reactor (SBR) unit. There are four batch reactors that performs both as 

bioreactor and settling tanks with 750 m3 volume each. At high COD loading, the SBR cannot 

perform effectively because of reduction in dissolved oxygen for microorganisms, and poor 

sludge sedimentation. Thus, the organic loading is controlled by oxygen supply capacity. 

 

 

 

 

 



Introduction | 5 

 

Table 1.2 Dissolved air flotation data [1] 

 Inlet Flotation unit Outlet Flotation unit 

SS (mg/L) 368 160 

Dissolved COD (mg/L) 787 647 

Total COD (mg/L) 1408 912 

BOD (mg/L) 1059 646 

Total Phosphorus (mg/L) 26,1 22,2 

Conductivity (µS/cm) 1938 2006 

PH 7,73 7,48 

Flow (m
3
/d) 5453 5453 

 

A solution to resolve this challenge is to remove COD before the SBR units by using an 

anaerobic high reactor such as UASB as pre-treatment with high solid retention time. The 

UASB reactor is supposed to retain high concentration of biomass in granules, resulting high 

COD removal efficiency, and generate methane by converting organic matter to biogas as a 

valuable product. Based on this, IVAR has defined the project to treat wastewater anaerobically 

by using the pilot scale UASB reactor for removing COD and thus reducing the organic load 

on the SBR, with an aim to achieve 50-70% COD removal, based on pervious tests at UIS 

(University of Stavanger) [6]. 

1.2 Objectives 

The main objective of this master thesis was to investigate the performance of anaerobic 

treatment for removing the high COD concentration of industrial wastewater. This study was 

conducted to set-up pilot scale UASB reactor for treatment of high strength wastewater under 

ambient temperature in such a cold country, Norway. 

 

 



Introduction | 6 

 

1.3 Thesis Outline 

This master thesis is entitled: “Anaerobic treatment of industrial wastewater with a pilot 

scale UASB reactor” and divided into six chapters. 

 

1.Introduction; 

2. Literature Review and Theoretical Background; 

3. Materials and Methods; 

4. Results;  

5. Discussions; and 

6. Conclusions; 

 

Appendixes are attached to present supporting materials of the whole study. 



 

 

 

 

Chapter 2 

Literature Review and Theoretical Background 

 

This chapter describes the theoretical explanations of anaerobic processes as well as defines 

anaerobic stoichiometry. Explanations follow a brief review of the factors that are affected the 

anaerobic treatment processes of UASB reactor, descriptions about UASB reactor and the 

application UASB reactor in the wastewater industry. 

2.1 Anaerobic Treatment 

2.1.1 Introduction 

Anaerobic treatment is an effective method for the treatment of waste sludge and high strength 

organic wastes. This process is mediated by anaerobic microorganisms, converting the 

biodegradable material into products in the absence of oxygen [32]. Anaerobic process is 

advantageous mainly because of less biomass produced per unit of substrate, even anaerobic 

sludge which is produced in the bioreactor, is valuable [ 12, 32]. Moreover, energy in the form 

of biogas, are generated from the biological conversion of organic materials.  For treating high-

strength industrial wastewaters, anaerobic process is a suitable method because of savings in 

energy, nutrient addition, and reactor volume compared to aerobic process [25]. Anaerobic 

treatment is commonly used as a pretreatment step which is followed by an aerobic process to 

achieve good quality for effluent, mostly for removing the organic pollutants, and reducing the 

chemical oxygen demand (COD) level [33]. Figure 2.1 presents the carbon and energy flow in 

both aerobic and anaerobic wastewater treatment. In figure 2.1, The oxidation of 1 kg COD is 